LS-908I PARTS LIST
ITEM PARTS NO PARTS NAME QTY | ITEM | PARTS NO PARTS NAME QTY | ITEM PARTS NO PARTS NAME QTY
1 |908-001 Frame 1/2" 1 29 [959-203 Screw M5x50L 4 57 ]959-053A Joint 1
2 [968-019E Engine Seat 1 30 [959-206 Screw M6x50L 4 58 |22-080 Packing 1
3 926-016HE Stop Swilch 1 31 959-041 Valve Seat 2 59 [22-081 Core Coupling 1
4 [926-014C Lever 1 32 [959-040 O-Ring 22x2 4 60 |22-082 Wing Nut 1
5 926-015B Way 1 33 [959-042 Stopper 2 61 [22-084 Brass Cup 1
6 |926-039A Engine Seat 54mm 1 34 [959-044 Spring Valve 2 62 [906-095 Core Strainer 1
7 959-026 Gear Box 1 35 |959-042A Washer 2 63 [22-096 Strainer Assy 1
8 [959-035A Bearing(6000) 3 36 [959-094 O-Ring 30x2.4 2 64 |908-4117 Suction Hose Assy 1
9 959-031 Shaft Of Smaller Gear 1 37 |959-050N Discharge Metal 1 65 [959-205 Screw M6x22L 2
10 |959-028 Shaft Of Bigger Gear 1 38 [959-049N Overflow Metal 1 66 |959-204 Screw M6x16L 2
11 |959-034A Bearing(6001) 1 39 [959-046A O-Ring 14x2 2 67 959-2111 Screw M6x16L 5
12 |959-027 Gear Box Cover 1 40 [959-077 0O-Ring 10x3 1 68 [926-018 Shake-Proof Washer 3
13  1959-037 Shaft, Eccentric 1 41 |959-059 Seat, Overflow Valve 1 69 [926-021YM Screw 1
14 |959-033A Bearing(6004) 1 42 |959-058 O-Ring 13x2.5 1 70 |703-045 Shake-Proof Washer 4
15 |959-046N Cylinder 1 43 1959-060 Stainless Ball 3/8" 1 71 |LU-0903200 Washer 5/16"x18 4
16 |959-047 Cover Dust 1 44 1959-061 Under Metal 1 72 |LU-0900800 Screw M8x25L 4
17 [959-052 Plunger 1 45 [959-062 Spring 1 73 [LU-0903300 Washer M8 4
18 |27-076 O-Ring 16x2 2 46 |959-065A O-Ring 7.3x2.4 1 74 |LU-0904300 Nut M8 4
19 [959-048 Bush Plunger 2 47 [959-065 Regulating Screw 1 75 [959-208 Screw M5x12L 3
20 |959-092 Water Seal 2 48 1959-057N Overflow Body 1 76 |959-209 Washer M5 3
21 1959-095 Seat, Water Seal 2 49 |959-067 Fly Nut 1 77 1926-016H Earth Cable 1
22 1959-096 O-Ring 24.5x2 2 50 [959-066 Adjusting Pan 1 78 1926-079A Spark Tools 1
23 [959-093 Water Seal 2 51 [959-217 Washer M6x16 4 79 [926-086 Ball Spray Rod Cock 1
24 [959-051 Cylinder Bushing 2 52 1959-2161 Spring Washer M6 10 80 [906-068A Hose 7.5mmx10M 1
25 1959-087 Water Seal Box 2 53 [959-2141 Nut M6 4 81 |LU-1104100 Adpator 1
26 |959-045 Tube,Screw Bush 2 54 [926-024B Clamp, Hose 13mm 1 82 |LU-1104300 Adpator 1
27 [959-088 Water Seal Box (Hole) 2 55 [926-5022 Overflow Hose 1 83 [959-2151 Anti-Loose Nut M6 1
28 |959-201A Screw M5x28L 10 56 [959-054 Plug Hole 1 84 |959-207 Washer M10x22 1

www.foreroagro.com




LS-908lI

www.foreroagro.com




